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CLASSIFICATION REPORT 
 REACTION TO FIRE OF A MATERIAL 

According to the decree of November 21, 2002 amended relating to the reaction to fire  

of construction and installation products 

Pilot laboratory recognized by the Ministry of the Interior (decree of February 5, 1959, amended) 

Seule la version française fait foi 

Only the French version is legally acceptable 

No. RA14-0059  

Valid 5 years from March 31st, 2014 

Requested by: CLEAR FOCUS Imaging, Inc. 
60 Maxwell Court 
SANTA ROSA, CA 95401 
UNITED STATES 

Commercial brand:  ImageVue 1540 
ClassicVue 1550 
SuperVue 2050 

Brief  description: 
Micro perforated self-adhesive soft films made of polyvinyl chloride tested on 6 mm thick 
simple glass substrate. 

Overall measured weights per unit area: about 136 g/m² for the “SuperVue 2050” reference, 
about 132 g/m² for the “ClassicVue 1550” reference and about 151 g/m² for the “ImageVue 
1540” reference. 
Overall nominal thickness: 180 µm. 
Aspect: micro perforated (from 50 to 60 % of printed area). 
Colours: white (visible side) and black (adhesive side). 

Nature of the test:  Test by radiation 

Classification: M1 valid laminated on glass substrate  

Durability of the classification (Appendix 2 - Paragraph 5 ): Non-limited a priori. 
Considering the criteria resulting from the tests described in the appended Test Report No. RA14-0059. 

The indicated classification does not prejudge the conformity of marketed materials with the samples submitted to the 

tests and under no circumstances, this document should not be considered as type approval or certification of the product 

in the sense of the L 115-27 article of the consumption code and the law dated of June 3, 1994. 

 Champs-sur-Marne, March 31st, 2014 

 
 
 
 
 
 

The Head of Laboratory 
Responsible for the test 

 

 
Nicolas ROURE  

The reproduction of this classification report is only authorised in its integral form, with or without its test report attached 


